
    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:39:40



WWD Application Form Version 6/08 

This is a draft document and is subject to revision. 
 
 

 
 

 
Waste Water Discharge 

Licence 
Application Form 

 
 
 
 
 
 
 
 
 
 
 
 

Environmental Protection Agency 
PO Box 3000, Johnstown Castle Estate, Co.  Wexford 

Lo Call: 1890 335599 Telephone: 053-9160600   Fax: 053-9160699 
Web: www.epa.ie Email: info@epa.ie 

EPA Ref. No: 
(Office use only) 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 
[...]
equivalent data was compiled should be indicated. 
 

Population Equivalent  2980 
Data Compiled (Year)  2005-2008 
Method The calculated PE is based on BOD 

loading and flow measurements taken at 
the inlet flume. Additional PE due to 
granted planning permission for new 
developments and developments under 
construction is also included. 

 

B.9 (ii) Pending Development 

Where planning permission has been granted for development(s), but 
development has not been commenced or completed to date, within the boundary 
of the agglomeration and this development is being, or is to be, served by the 
waste water works provide the following information; 

• information on the calculated population equivalent (p.e.) to be contributed 
to the waste water works as a result of those planning permissions 
granted,  

• the percentage of the projected p.e. to be contributed by the non-domestic 
activities,  and   

• the ability of the waste water works to accommodate this extra hydraulic 
and organic loading without posing an environmental risk to the receiving 
water habitat. 

 

B.9 (iii) FEES 

State the relevant Class of waste water discharge as per Column 1 of the 
Second Schedule, and the appropriate fee as per Columns 2 or 3 of the Third 
Schedule of the Waste Water Discharges (Authorisation) Regulations 2007, S.I. 
No. 684 of 2007.  
 

 

Class of waste water discharge Fee (in €) 
Discharges from agglomerations 
with a population equivalent of 
less than 10,000 

25,000 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:39:41



 

MCW0543 application Kanturk  Page 20 of 50 

 
 
The population equivalent for Kanturk and Environs is based on the B.O.D. 
loading at the inlet flume measured by Cork County Council. All developments 
with granted planning permission and all developments under construction at 
present have also been included in the agglomeration. Some residentially zoned 
land is unlikely to be developed in the lifetime of this discharge licence and 
therefore is not included in the agglomeration.  
 
The additional p.e. due to granted planning permissions is estimated at 1150, 
based on 2.9 people per dwelling as recommended by Kanturk Electoral Area 
Local Area Plan 2005. There are currently no planning permissions granted in 
relation to non-domestic activities. 
 
The plant has sufficient capacity to accommodate the additional flows from the 
new developments however if further residentially zoned land is developed a 
new treatment plant will be required or an extension to the existing plant, which 
would proceed under normal planning procedures. 
 
 
 

Yes No Appropriate Fee Included 
 

 P 

B.10 Capital Investment Programme 

State whether a programme of works has been prioritised for the development 
of infrastructure to appropriately collect, convey, treat and discharge waste 
water from the relevant agglomeration.  If a programme of works has been 
prioritised provide details on funding, (local or national), allocated to the capital 
project. Provide details on the extent and type of work to be undertaken and 
the likely timeframes for this work to be completed. 
 
Attachment B.10 should contain the most recent development programme, 
including a copy of any approved funding for the project and a timeframe for 
the completion of the necessary works to take place.  
 
 
The most recent national Water Services Investment Programme (2007-2009) 
does not have any listings for the Kanturk Sewerage Scheme or Wastewater 
Treatment Plant. Attachment B.10 contains the Cork County page of the WSIP, 
which shows the planned projects in the Water Services Investment Programme 
2007-2009. 
 
 

Yes No Attachment included 
 P  

B.11 Significant Correspondence 

 
Provide a summary of any correspondence resulting from a Section 63 notice 
issued by the Agency in relation to the waste water works under the 
Environmental Protection Agency Acts, 1992 and 2003, as amended by Section 
13 of Protection of the Environment Act, 2003. 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:39:41



 

MCW0543 application Kanturk  Page 21 of 50 

 
Attachment B.11 should contain a summary of any relevant correspondence 
issued in relation to a Section 63 notice.  
 
 
There was no Section 63 notice issued by the Environmental Protection Agency 
to Cork County Council in relation to the waste water works in Kanturk under 
the Environmental Protection Agency Acts, 1992 and 2003, as amended by 
Section 13 of Protection of the Environment Act, 2003. 
 
 
 

Yes No Attachment included 
 

 P 

B.12 Foreshore Act Licences. 

 
Provide a copy of the most recent Foreshore Act licence issued in relation to 
discharges from the waste water works issued under the Foreshore Act 1933. 

 
Attachment B.12 should contain the most recent licence issued under the 
Forsehore Act 1933, including a copy of all conditions attached to the licence 
and any monitoring returns for the previous 12-month period, if applicable. 
 
  
Kanturk Wastewater Works does not require a Foreshore Act Licence under the 
Foreshore Act 1933. 
 
 
Attachment included 
 

Yes 
 

No 
P 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:39:41



 

MCW0543 application Kanturk  Page 22 of 50 

SECTION C: INFRASTRUCTURE & OPERATION 
Advice on completing this section is provided in the accompanying Guidance 
Note.   

C.1 Operational Information Requirements 

Provide a description of the plant, process and design capacity for the areas of the 
waste water works where discharges occur, to include a copy of such plans, 
drawings or maps, (site plans and location maps, process flow diagrams), and such 
other particulars, reports and supporting documentation as are necessary to 
describe all aspects of the area of the waste water works discharging to the 
aquatic environment. Maps and drawings must be no larger than A3 size. 
 

C.1.1 Storm Water Overflows 
 
For each storm water overflow within the waste water works the following 
information shall be submitted: 
 

• An assessment to determine compliance with the criteria for storm 
water overflows, as set out in the DoEHLG ‘Procedures and Criteria 
in Relation to Storm Water Overflows’, 1995 and any other guidance 
as may be specified by the Agency, and  

• Identify whether any of the storm water overflows are to be 
decommissioned, and identify a date by which these overflows will 
cease, if applicable. 

 
C.1.2 Pumping Stations 
 
For each pump station operating within the waste water works, provide 
details of the following: 
 

• Number of duty and standby pumps at each pump station;  
• The measures taken in the event of power failure;  
• Details of storage capacity at each pump station;  
• Frequency and duration of activation of emergency overflow to 

receiving waters.  Clarify the location where such discharges enter 
the receiving waters. 

 
Attachment C.1 should contain supporting documentation with regard to the 
plant and process capacity, systems, storm water overflows, emergency overflows, 
etc., including flow diagrams of each with any relevant additional information. 
These drawings / maps should also be provided as geo-referenced digital 
drawing files (e.g. ESRI Shapefile, MapInfo Tab, AutoCAD or other upon 
agreement) in Irish National Grid Projection.   This data should be provided to 
the Agency on a separate CD-Rom containing sections B.1, B.2, B.3, B.4, B.5, 
D.2, E.3 and F.2.  
 
 
 
Kanturk Wastewater Treatment Plant was constructed on a green field site, 1km 
south of the town centre, off the R576.  The area of the site is approximately 
1.5 hectares.   
 
The influent flows by gravity to a pump station located near the junction of the 
R576 and the R580, and from there is pumped 500m downstream to the 
treatment plant. 
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:39:41



 

MCW0543 application Kanturk  Page 23 of 50 

The plant has the hydraulic design capacity to treat wastewater discharges from 
up to 3,500 population equivalent (at 77g/c/d B.O.D.) with provisions made in 
the design of the plant to allow for expansion to 7,000 p.e. if required in the 
future. 
 
The design dry weather flow (DWF) for the plant is 805 m3/day, which is based 
on a population equivalent of 3,500 contributing 230 m3/head/day. This equates 
to an average flow of 34 m3/hr.  This has potential to be doubled in the future. 
 
 
Design Capacity 
 
The design DWF to the plant is 805m3/day based on a population equivalent of 
3,500 contributing 230l/head/day. The hydraulic capacity of the plant is 6 times 
the design DWF equivalent to 4830m3/day. 
 
The plant was designed to cater for 320kg/day B.O.D. This B.O.D. loading was 
based on 3,500 people contributing 77g/head/day with the addition of 52kg/day 
B.O.D. from the local slaughterhouse.  
 
The treatment plant site allows for expansion, with the addition of 2 more 
oxidation ditches and settling tanks which would double the capacity of the 
plant. 
 
Table C1-2: WWTP Limitations 
 

 Stage 1 Future Expansion 
Population Equivalent 3,500 7,000 
B.O.D Loading 320kg/day 640kg/day 
DWF 805m3/day 1610m3/day 
 
 
Plant Process 
 
The treatment works include the following elements: 
 

§ Screening 
§ Inlet Flume 
§ Splitter Chamber 
§ Oxidation ditches 
§ Settling Tanks 
§ Picket Fence Thickener 
§ Sludge Dewatering House 
§ Sludge Storage 
§ Outfall to River Allow 

 
Preliminary Treatment  
 
Flows from all areas are collected to the pump house 500m upstream of the 
Wastewater Treatment Plant on the eastern bank of the river. Within the pump 
house, a Haigh 741 6mm automatic screen unit replaced unsatisfactorily 
performing comminutors in 2007. A maximum of 6DWF is pumped from there 
to the treatment works. Flows in excess of 6DWF are discharged to the river at 
the pump house. There are 4 no. pumps in the pump house.  

An overflow (SW02-KTRK) is located in the inlet flume to the treatment plant 
and this is identified on drawing B4-01. 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:39:41



 

MCW0543 application Kanturk  Page 24 of 50 

 
Secondary Treatment 
 
The secondary treatment process is based on activated sludge system. The 
aeration system at the plant is in the form of oxidation ditches. Each oxidation 
ditch is 760m3 and contains 2no. 4.0m long rotors. The volume of the ditches 
allows for 36hours retention of the DWF. 
 
The oxidation ditches shall operate at MLSS concentrations below 0.21kg/m3. 
Dissolved oxygen (DO) measurement and recording is in place in the ditches. 
Sludge return system is in operation to ensure an adequate level of mixed 
liquor suspended solids. The system is flexible enough to ensure that sludge can 
be returned from the clarifiers to the oxidation ditches and an adequate 
quantity of sludge can be pumped at all times. 
 
The mixed liquor produced from the aeration system enters secondary clarifiers 
for the purpose of settling sludge. Each oxidation ditch has a dedicated clarifier. 
The maximum upward velocity of the settling tanks is 0.9m/hr at 6DWF. 
 
Each clarifier is circular and equipped with a rotating half-bridge sludge scraper, 
inlet, scum and sludge draw-off pipes, sludge return pipe work, v-notch weir 
and a system to prevent scum entering the treated effluent. 
 
The treated effluent flows to the outlet flume, where flow-measuring equipment 
is in place and then discharged to the River Allow through a 375mm outlet pipe. 
 
Sludge Treatment  
 
A 30m2 picket fence thickener is installed in the treatment plant. The primary 
and secondary sludges are pumped to the sludge-thickening tank where the 
sludge is thickened to approximately 3% dry solids. The liquid discharge from 
this tank is returned to the inlet works. The sludge is dewatered by a 1m wide 
hydropress after thickening at a rate of 60kg/hr. The resultant cake contains 
12% solids. This takes place in a separate dewatering building.  
 
The sludge is given to farmers to spread on land. During the time of year when 
this is not allowed, the sludge is stored at the plant. The sludge storage lagoon 
also stores sludge from other treatment plants during this time of the year.  
 
The processes at the treatment plant produce an effluent, which satisfies the 
requirements of EC Directive 91/271/EEC concerning Urban Wastewater 
Treatment (SI 491 of 1994 as amended by SI 254 of 2001). The applicable 
effluent standards as defined in the Directive are shown below. 
 
Table C1-3 Minimum Effluent Standards based on SI 254 of 2001 
 

Parameter Concentration 
(mg/l) 

Min. Percentage 
Reduction 

Biochemical Oxygen Demand (BOD) 25 70-90 
Chemical Oxygen Demand (COD) 125 75 
Suspended Solids 35 90 
 
 
Process Control Systems 
 
A 450mm diameter overflow pipe exists to carry flows greater than 6DWF from 
the inlet flume directly to the outlet. However this is rarely used as the overflow 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:39:41



 

MCW0543 application Kanturk  Page 25 of 50 

in the pump house prevents flows greater than 6DWF being pumped up to the 
treatment plant.  
 
No retention tanks exist in the Kanturk wastewater treatment plant. 
 
 
Pump Station 
 
There are 4 pumps located at the pumping station, 1 30l/s pump and 3 25l/s 
pumps. Generally in normal flow Pump 2, 3 & 4 work is sequence 
(duty/standby/ standby) or alternatively Pump 1 is operating. In Wet weather 
this is still the case as increasing the flow to the plant results in flooding of the 
plant. 
 
The storage capacity of the pump station is approximately 148m3 which 
includes the wet wells and open screening area (formerly comminutors area). 
The 750mm diameter overflow pipe (SW03-Kanturk) from the pump station to 
the river is accessed via a flap valve. A baffle plate is in place in front of the flap 
valve to act as a scum board allowing only liquid to overflow and restricting 
large floating material. An overflow weir was also constructed to a higher level if  
emergency storage capacity is required.  
 
There is no generator installed at the pump station, standby or mobile. 
 
There is no flow monitoring at the pump station. Therefore the frequency, 
duration or volume of overflow is not 
 
 
 

Yes No Attachment included 
 P  

C.2 Outfall Design and Construction 

Provide details on the primary discharge point & secondary discharge points and 
storm overflows to include reference, location, design criteria and construction 
detail. 
 
Attachment C.2 should contain any supporting documentation on the design and 
construction of any and all discharge outfalls, including stormwater overflows, 
from the wastewater works. 
 
 
Primary Discharge Point, SW01-KTRK 
Type of 
Discharge 

375mm diameter outfall pipe from wastewater treatment plant. 
Open Pipe 

Unique 
Point Code 

SW01-KTRK 

Location Approximately 1km south of the town centre, off the R576 
Grid ref 
(6E, 6N) 

138386E, 102086N 

 
The primary discharge point, SW01-KTRK, is the main outlet from Kanturk 
Wastewater Treatment Plant.  The outfall runs in a southwest direction 
approximately 65m across the flood plain to the river. The point of discharge is 